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Class/Category of Medications
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% # & s#4- ISMP's list of high-alert medications

94.05.08 #] 5%
102.05.07 +—1%

K5 |BEL 24 BlE
1|adrenergic agonists, IV (e.g., EPINEPHrine, IGED |Gendobu 250mg inj. Dobutamine HC1 12.5mg/ml, 20ml/vial
phenylephrine, norepinephrine) IEPH  |Ephedrine Hydrochloride 40mg inj. Ephedrine HC1 40mg/1ml/amp
IADR  |Adrenalin 1mg inj. Epinephrine 1mg/ml/amp
IDOP  |Dopmine 200mg inj. Dopamine HCI 40mg/ml,5ml/amp
ILEV  |Levophed 4mg inj. Norepinephrine 1mg/ml, 4ml/amp
2|adrenergic antagonists, IV (e.g., propranolol, [ESM  |Esmolol HCI inj. Esmolol HC1 100mg/10ml/vial
metoprolol, labetalol) ITRN  |Trandate 25mg inj. Labetalol HC1 25mg/5ml/amp
3|anesthetic agents, general, inhaled and IV (e.g., |[ICIT Citosol 500mg inj. Thiamylal sodium 500mg/20ml/amp
propofol, ketamine) IPPO  |Propofol-lipuro1% inj. Propofol 10mg/ml, 20ml/amp
IKEA |Ketalar 500mg inj. Ketamine hydrochlornide 50mg/ml,10ml/btl
EFQOA |Forane inhalation anaesthetics. Isoflurane 100ml/bot
4|antiarrhythmies, IV (c.g., lidocaine, amiodarone) [ICOR  |Cordarone 150mg inj. Amiodarone HCI 150mg/amp
121V 2% Xylocame for IV inj. Lidocaine HCL 100mg/5ml/amp
IADE |Adenozer 6mg inj. Adenosine 6mg/2ml/amp
5|antithrombotic agents, including: OMAF?2 [Mafarin 2.5mg tab. Warfarin sodium 2.5mg/tab
*anticoagulants (e.g., warfarin, low-molecular- - [1e7 5™ [Clexane 6000TU PFS ). Enoxaparin Sodium 60001U Pfs/amp

‘weight heparin, IV unfractionated heparin)

*Factor Xa inhibitors (e.g.. fondaparinux) [INN

Innohep 10000 Antixa IU Inj.

Tinzaparin Sodium

10,000IU/ml, 2ml/Vail

*direct thrombin inhibitors (e.g.. argatroban, THEI

Heparin 250001U inj.

Heparin Sodium

5000IU/ml, 5ml/vial

bivalirudin, dabigatran etexilate, lepirudin)

N IUR2  |Urokinase-GCBT 250,000 u inj. Purified Urokinase Solution 250,000 w/vial
*thrombolytics (e.g., alteplase. retepl
tenecteplase) IAC Actilyse 50mg inj. Recombinant human tissue type Plasminogen Activator S0mg/btl
‘gl.};::lfpmjzte)in 1o/l inhibitors (e.g., IIT2 Integrilin 2mg/ml IV Bolus Eptifibatide 2mg/ml, 10ml
tifibatide
P 1T7 Integrilin 0.75mg/ml I'V Infusion Eptifibatide 0.75mg/ml 100ml
6|cardioplegic solutions IPLE Plegisol solution Sod. Chloride 0.643%, Pot. Chloride 0.11393%, Cal. chloride 1000ml #rLs
0.0176%. Mag.Chloride 0.3253% £ 1000m] & 45
7|chemotherapeutic agents, parenteral and oral  |TAB1  |Abiplatin 10mg inj. Cisplatin (CIS-DDPDDP) 10mg/20ml/vial
IAB5 |Abiplatin 50mg inj. Cisplatin (CIS-DDPDDP) 50mg/100ml/vial
ICAB |Carboplatin 150mg ing Carboplatin 150mg/15ml/vial




KRG s 24 B
chemotherapeutic agents, parenteral and oral IDTI Dacarbazine 200mg inj. (DTIC) Dacarbuzine 200mg/vial

IELO  |Eloxatin 50mg inj. Oxaliplatin 50mg/vial

[HO2 |Holoxan 2g inj. Ifosfamide 2g/vial

IOXL |Oxaliplatine MERCK 50mg inj. Oxaliplatin 50mg/vial

IPAR  |Paraplatin 150mg inj. Carboplatin 150mg/vial

ISY5  |Syklofosfamid 500mg inj. Cyclophosphamide (monohydrate) 500mg/vial

OALK |Alkeran 2mg Melphalan 2mg/tab

OEND |Syklofosfamid S.C. 50mg tab. (Endoxan) Cyclophosphamide 50mg/tab

OLEU |Leukeran 2mg tab. Chlorambucil 2mg/tab

OMYL [Myleran 2mg tab. Busulphan 2mg/tab

IAVA  |Avastin 100mg inj. Bevacizumab 100mg/4ml/vial

[ERB2 |Erbitux 100mg inj. Cetuximab Smg/ml, 20ml/vial

IHEC |Herceptin 440mg inj. Trastuzumab 440mg/vial

IMA1 |MabThera 100mg inj. Rituximab 100mg/vial

IMAS  |[MabThera 500mg inj. Rituximab 500mg/vial

IABI  |Abitrexate 50mg inj. Methotrexate 50mg/2ml/vial

IABI1 |Abitrexate 1000mg/10ml inj. Methotrexate 1000mg/10ml/vial

IMTXS5 |[Methotrexat 500mg/Sml inj. Methotrexate 500mg/5ml/amp

IALI  |Alimta 500mg inj. Pemetrexed 500mg/vial

IFUL Fluorouracil 1g/20ml inj. Fluorouracil 1g/20ml/amp

IGEI  |Gemmis 200mg inj. Gemcitabine HCI ?éi::ff;;ﬁ‘;;lo Omg/vial)

ICYT |Cytosar 100mg inj. Cytarabine 100mg/vial

ICYTS |Cytosar 500mg inj. Cytarabine 500mg/vial

IGEM |Gemzar 200mg inj. Gemcitabine HCI 200mg/vial

OFUT  |Futraful 200mg cap. 1-(2-tetrahydrofuryl)-5-fluorouracil 200mg/cap

OMTX |Trexan (MTX) 2.5mg tab. Methotrexate 2.5mg/tab

OUFT |UFT 100mg/224mg cap. Tegafur+Uracil 100mg+224mg/cap

OXE5 [Xcloda 500mg tab. Capecitabine 500mg/tab

ONOL [Nolvadex 10mg tab. Tamoxifen 10mg/tab

ILEP  |Leuplin Depot 3.75mg inj. Leuprorelin acetate for depot suspension 3.75mgfvial

IZOL |Zoladex 3.6mg inj. Goserelin acetate 22U mEOEnd 2







